HYUNDAL |
B =

QENA 5 SN 2SS ¥

1480 mzxr:mm:%.m_u_ Songak-Eup, Dangjin-Si, Chunignam, Korea

Z Al S 9d A
g_rr TEST CERTIFICATE _

FEHS .
e e :F200100191
£ 9 : HOT ROLLED STEEL PLATE AL een sTERL SAMYS . 50000401-PS-012-001
Commodity Customer Certificate No.
Y& - ASTM A6 FEA L LYUNDAI CORPORATION e e A £ 2020-04-01
Specification Contractor Date of Issue
SIEAIH 5] 8F A . e c%
I T B F qmma_q& ofmaam_*o.w%c%gas \.m“.mu%ooqv s o
I3l 2 | gy | HzHE HEHE a _
R QEIY (kg | ot | Predao- & vp | g | a [y m | w | wlolc|s|{m|e]s|o|n|a|mw/w|n]v 53 | on
(/o) %) | o) | (%) | (s8) L m 4| 3| 3| alalelelasal23al3|3]|3/[a
6.35 % 2433 X 609G 1 741 | Ragia2 | Fer2131004 | T | 3333] 4865) 28 ufLfanfee|smfio| st a1 a[oz2] 1] 021720
Pl14es| 181 | sso | 184| a8 | 3| 1 [2s| o 2] 1] 1|3
6.35 x 2438 x 6006 1 741 | Razta2 | rer2131005 | T 3:33] 4665] 28 UpLftan]ige|em|1o|{s7| 3|1 ]|23lo]2]1]|o0]sml1m
P 1465|181 [ 80| 184 56 | 3| 1 |25 o | 2| 1] 1|2
6.35 x 2438 X 6096 1 741 | Rastaz | FEr2131906 | T| 3333|4655 28 U lLtanf1eefam|1or|s7]| 3] 1|2sflo]2|1]o0]alim
Pliass| 181 80| 184 s8 | 3| 1 |2s|l o211
6.35 % 2438 x 6006 1 741 | pasia2 | Fer2i3teo7 | T | 333 e65| 28 U |L|1aifee|am|iet] sz a1 |zlo]lz2] 1| o]la|i
Pl14es| 181 850|184 ] 6| 3| 1|25 o] 2] 1|12
6.35 X 2438 6006 i 741 | Rago0s | Ferzraceol | T 3263|467.5| 28 U lvr)isiolioafess|1msfes| 3| 1 [alol 1| 2| 128|174
Plieos| 1e3|7e0| 8|68 | 2| 1 )as]o]| 1] 2|02
6.35 % 2438 x 6096 1 741 | Raa00s | rFeverassoe | T| 363 467.5| 28 U JLf1st0] 194 | ses]|17e]es| 3] 1|3 o] 12| 1]2/1m
Pl1eos| 183 760|138 68| 2 | 1 |25 o] 1| 2| 0| 2
6.35 % 2438 x 6096 1 741 | Raqoos | FBreraecos | T 3263 467.5] 28 U L1500 104 es|17s]es| 3| 1 |a|o] 1] 2| 1]|28]174
plieos| 183 | 70| 138 e8| 2| 1 |25 o | 1| 2] o 24
6.36 % 2438 X 6006 1 741 | Rad006 | Ferraseos | 1| 3263| a675| 28 U L1500 1946|178 es| 3] 1 |sn] ol 1| 2| 1/]as]|174
Plisos| 18370138 es | 2| 1|2 o 1] 2] 0=

=+ SUb Total{002) =+« 8 5,928(Ka)

* Position — T:Top, M:Middle, B:Bottom
* Tensile test - Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set).5 (0.5% underload), U (Upper yield point), L {(Lower yield point)
N |* Division — P:Product analysis, L:Ladle analysis
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* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS k.1
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